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TEST REPORT No. 125509

LABOMTORY REF: P125509

CUSTOMER REFERENCE

Mass/unit area 26 ozlyd2
Construction Detaits Tufted
Styte Gut Pile

Secondary Backing Synthetic

OBSERVATIONS: The samples shrunk away from the heat source, ignited and burnt.
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I$$ilTil$TilIft OUTI UTUINY flRSTTP SftPSilIART
The UNDERLAY used was AIRSTEP STEPSIIART.

Substrate: Non-Combustible
Substrate - 6mm Fibre Reinforced Cement Board to simulate a Non-Combustible Flooring.
The Hotding Torque on Specimen Frame was.ZNm.

lnitiat Test Specimen 1 Length Direction Critical Radiant Ftux 1.7 kW/m2
Specimen 1 Width Direction Critical Radiant Ftux 1.6 kW/mz
Fut[ tests carried out in the Width Direction

The values quoted below are as required by Specification CI.10o Fire Hazard Properties (Floors) of the Building Code of Australia.
The Critical Radiant FIux quoted is the value at Flame-OutlExtinguishment (BCA General Provisions A1.1).

ililt GnIIrc|l nilffiI ]llil 1.5 lt/m2
tHI Smre DIUII0PilHI nfiI zgzrclcGnt-minutos

APL Australia Pty Ltd
5 Carinish Rd, Oakleigh South
Victorra 3167 Australia

Teleohone: 03 9543 1618
Facsimile: 03 9562 1818
Mobile: 041 1 039 088

Email:  apl@aplaustral ia.com.au
Web: wwv.aolaustral ia.com. au
ABN 69 468 849 319

SPECIMEN width #1 width #2 width #3 Mean
Critical Radiant Flux
(kW/m2) 1 . 6 1 . 4 1 . 6 1 . 5

5moke Devetopment Rate
(%.min) 289 3 1 3 273 292

GN]IIIIS GIIOIGT
Sample description as provided by customer

TEST METHOD AS/ISO 9239.1 Z)03 Reaction To Fire Tests For ff ooring" Part 1 Determination of the Burning
Behaviour Using a Radiant Heat Source. As required by spcification Cl.10a of the Building Code of Australia.

Tested in accordance with the Carpet lnstitute Code of Practice for ASIISO 9239 TestingVersion 10 / 0805.

The test vatues relate to the behaviour of the test specimens of a product under the particular conditions of the test, they are not
intended to be the sole criterion for assessing the potentia[ fire hazard of the product in use. Clause 9 of A5/lS0 9239 Part l.

Conditioning as specified in BS EN 13238.2001
Sampte submitted Date Feb 2012 Test Date 15Mar 2012

Order No. 285395
Pite Fibre Content 100o/o RESISTAIN SOLUTION DYED NYLON

Colour Natural Ganvas 4.6
Pite Height 6 mm

PAGE 1 of 2

This Page (1) has been designed to show the values
required under Specification C1.10a Fire Hazard
Properties (Floors) of the Buitding Code of Austratia.

The vatues on Page 2 have no retevance to the Code.
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TEST REPORT No. 125509
LABORATORY REF: P125509

THE INFORMATION PROVIDED ON THIS PAGE OF THE TEST REPORT lS FOR THE SPONSORS USE ONLY AND WILL MEET THE PAGE 2 ol 2
REQUTREMENTS OF THE STANDARD. rT rS NOT REQUTRED UNDER CLAUSE C1.1OA OF THE BUTLDINC'CODE OF AUSTRALTA

TIME FOR EACH SPECIMEN TO REACH EACH MARKER IN SECONDS

TESTS SMOKE PRODUCTION BURNI NG CHARACTERISTICS

The laboratory does not allow the use of this page of the report without the use of page 1.
This page atone has no vatidity under specification C1.10a Fire Hazard Properties (Ftoors) of the Buitding Code of Austratia.
20040409 35266 l8March 2012

APL Australia Pty Ltd
5 Carinish Rd, Oakleigh South
Victoria 31 67 Australia
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Specimen 50 60 1 1 0 160 210 260 3 1 0 360 410 460 5 1 0 560 610 660 710 760 8 1 0 860

1 1:6 157 200 224 2M 292 307 331 381 €0 665 1069 1470 2001 2392 I

2 159 160 193 213 241 272 287 311 366 422 658 980 1357 1826 2283 2659 I

3 178 179 239 267 289 323 357 395 517 675 988 1378 1751 2227 2925 I

Specimen
Maximum Light

Attenuation
(Yol

Smoke
Development
Rate (%.min)

Burn Length (mm)
at Flame OUU

Extinguishment

Time To
Burn Out

(s)

lnitiaI Test: Length 73 302 714 2,931

'Specimen Tests: Width

1 76 289 740 2,692

2 81 3 1 3 780 2,896

3 63 273 740 , 3,512

Mean 73 292 753 3,033
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